
1+1 National Library
01 Canada

Bibliothèque nationale
du Canada

Acquisitions and Direction des acquisitions et
Bibliographie services Branch des services bibliographiques

395 WolltnglOl1 SIIQQI 395, rue WolhnglOl1
OIlOW', onl.'10 Oll'W' (OoIOlio)
K1ACN4 KIACN4

NOTICE AVIS

The quality of this microform is
heavily dependent upon the
quality of the original thesis
submitted for microfilming.
Every effort has been made to
ensure the highest quality of
reproduction possible.

If pages are missing, contact the
university which granted the
degree.

Sorne pages may have indistinct
print especially if the original
pages were typed with a poor
typewriter ribbon or if the
university sent us an inferior
[...]
treatment found in the province would be visited. Each WTP visited uses chemical

P·removal in their treatment train with either an iron or aluminum bascd coagulant; severa!

WTPs receive alum sludge from municipal water purification plants. A maximum of four

sampling points pcr day was planned for each WTP, depcnding upon the typc of treaUTIent.

Table 4.1 presents a summary of the dates, number, and sampling points during visits to

each WTP.

In the following sections, the units and terms employed are defmed below:

• concentrations of aIl forms of P are given in mgIL of P; the long-chain poly-P
results are an exception, being quoted in terms of g Poly·P released pcr g of
MLVSS in the sample;

• the Me:P ratios represent the amount of coagulant added divided by the
amount of total phosphorus at the point of dosage, both quoted on a molar
basis;

• the removal efficiencies for various P·fractions are quoted on an overall
(influent-effJuent) basis, and do not account for any mass flux (lue to
transformations (precipitation, adsorption. or hydrolysis);

• sludge contents of Fe, Al and Pare quoted on a dry mass basis;

• phosphorus concentrations are totaI·p unless otherwise stated; and,

• unless otherwise stated, ail values quoted are averages.

Results from aIl plants sampled are summarized in Table 4.2. and discussed in the

following subseetions.

30



•
Table 4.1: WTPs Sampled

Cbapcer 4: Field Sampllng and Data Analysls

W1'P Tratment Type eo.gulant SlImpling Dates SlImpUng

1994
Points

MUC Exlended • FeCI3 05.Q6-08/07 IIEIS

Fabreville Exlended Primary A1um 18-t21l07 lIE/S

Pincourt iActivaled Siudge A1um 29/06-tO1107 lIE/MIJS
Convenlional

FeCI3 20-21107

VietoriaviIle Acliv8led Siudge Fe2(SO.h 05.Q6-08/07 IlE/MUS
Convenlional (+ Biological)

St-Jean BaptiSIe Activaled Sludge A1um 29/06-t0lI07 IIEIS
Oxidation Ditcb (+ Biological)

Marieville iActivaled Siudge Biological 12-13/07 lIE/MIJS
Oxidation Dilcb

Cbâteauguay BioffilJ'alion A1um 18-t21107 lIEIBWIS

Rigaud Facultative Fe2(SO.h 25-t27/07 lIEIMIS
Aeraled Lagonn

St-Georges SBR Alum sludge 11·13·15/07 lIE/MIJS
(+ Biological)

Haute-Bécancour SBR Fez(SO.h 12-13-15/07 lIE/MIJS
(Black Lake) (+ Biological)

+ Fe2(SO.h 15/07
periodically

Mont St-Gregoire RBC A1um 25-t27107 lIEIMIS

•

Legend: 1: Influent foUowing saeening
E: Final effluent
ML: Mixed liquor prior lO cbemical addition
BW: Biofdrcrbackwasb
M: Intermediale lreatmeot point prior lO cbemica1 addition
S: Siudge

31



•
Table 4.2: Pholphorul Distrlbutionl and Removals at WTPI Sampled

Par.mder .·.brc"ille C.U.~L Pineourt Victoria". ISt~t.n Maric\'i1 O1itcau R.i~aud" St.~r~ Uautr-Bi MtoSt-Gré Avnagc·

mlliL % mlliL % mlliL % mlliL % mlliL ~. mlliL ~. mlliL ~. mlliL ~. mlliL ~. mlliL ~. mglL ~. mglL %

InOurnt
Pioi 2.72 100 1.9 100 152 100 3.36 100 9.12 100 4.6 100 1.8 100 4.44 100 2.1 100 1.8-1 100 5.8 100 3.56 100

l'sol 1.78 65 0.64 34 0.95 63 2.05 61 5.67 62 2.76 60 0.86 48 2.83 64 0.9 43 1.21 66 4.1 11 2.16 61

l'solO 1.69 62 0.43 23 0.69 45 156 46 5.34 59 2.44 53 0.14 41 2.54 57 0.11 34 1.08 59 4.05 10 1.93 54

l'sol N-O 0.09 3 0.21 Il 0.26 11 0.49 15 0.23 3 0.32 1 0.12 1 0.29 1 0.19 9 0.13 1 0.05 1 0.23 6

l'psrl 0.94 35 1.26 66 0.57 38 1.31 39 3.45 38 1.8-1 40 0.94 52 1.61 36 1.2 51 0.63 34 1.1 29 1.40 39

l'plrlO 0.2 8 0.09 4 0.03 2 0.53 16 0.9 10 0.07 2 0.21 15 0.9 20 0.6 28 0.08 4 0.62 Il 039 Il

"""rl N-O 0.14 21 1.11 62 0.54 36 0.18 23 2.55 28 1.17 38 0.61 31 0.11 16 0.6 29 0.55 30 1.08 19 1.01 28

M.:P 2.03 2.83 1.90 0.60 0.60 1.80 1.00 0.90 - 1.25 1.60 I.S~

Moisr Ratio
Emuml
Plot 0.14 100 0.51 100 0.17 100 035 100 0.51 100 0.2 100 0.53 100 1.00 100 0.63 100 0.45 100 3 100 0.52 100

l'sol 0.12 16 0.12 21 0.05 29 0.31 89 0.25 44 0.06 30 0.25 47 0.44 44 0.22 35 0.06 13 0.65 22 0.19 36

l'solO 0.09 12 0.03 5 0.04 23 0.29 83 0.22 39 0.04 20 0.23 43 0.26 26 0.18 29 0.04 9 0.63 21 0.14 27

l'sol N-O 0.03 4 0.09 16 0.01 6 0.02 6 0.03 5 0.02 10 0.02 4 0.18 18 0.04 6 0.02 4 0.02 1 0.05 9

pp-rt 0.62 8-1 0.45 79 0.12 11 0.04 Il 0.32 56 0.14 10 0.28 53 0.56 56 0.41 65 039 81 235 18 033 64

l'plrlO 0.24 32 0.11 30 0.04 24 0.02 5 0.11 19 0.05 25 0.14 27 0.49 49 0.16 25 0.2 44 1.9 63 0.11 33

!Pi.lrI N-O 0.38 52 0.28 49 0.08 41 0.02 6 0.21 37 0.09 45 0.14 26 0.07 1 0.25 40 0.19 43 0.45 15 0.16 31

Rt.o,·aI
Pioi 1.98 13 1.33 10 1.35 89 3.01 90 8.55 94 4.4 96 1.27 71 3.44 17 1.41 10 139 16 2.8 48 3.04 85

l'sol 1.66 93 0.52 81 0.9 95 1.14 85 5.42 96 2.1 98 0.61 11 239 8-1 0.68 16 1.15 95 3.45 8-1 1.91 91

l'solO 1.6 0.4 0.65 1.27 5.12 2.4 0.51 2.28 0.53 1.04 3.42 1.19

.... N·O 0.06 0.12 0.25 0.47 0.2 03 0.1 0.11 0.15 0.11 0.03 0.18

0
pp.rt 0.32 34 0.81 64 0.45 19 1.21 97 3.13 91 1.1 92 0.66 10 1.05 65 0.19 66 0.24 38 -0.65 -38 1.01 16

l'psrlO -0.04 -0.08 -0.01 0.51 0.19 0.02 0.13 0.41 0.44 -0.12 -1.28 0.22

Pl..rlN-O 0.36 0.89 0.46 0.16 234 1.68 0.53 0.64 035 036 0.63 0.85

• cxcfUna:: nives ma Monl-St~ Car inIluem IDJ mIlOnJ,.~pn!ua from VldœUnlle CCC' cffiuenlW rcmonJ

- ~d1 nnablc rauIts; ."cn,t 0(JuIf m.:I Oddu n!ua
Nat. tNt hetJoN"'Rem:HeCt".. rd SURI to 1(j()%. and thaII: negatJve results nXa1e an W'lC:fea$e lr'I trvs lrattJon D'e'et' the ueatmenl proœss

32

•



•

•

Chapler 4: Field Sampllng and Data Analysis

4.1.1 Fabreyl!!e

Fabreville is a physico-chemical W1P treating municipal wastewater in Laval. a large

island municipality North of Montreal.

The influent is fpd through a canal from the grit removaYfiocculation basins to three

parallel reclangular primary sedimentation tanks. With a maximum flowrate of 36 000

m)Id. the retention lime in the grit removaYfiocculation basins is approximate1y 15

minutes. with an additional 5 minutes in the canal feeding the sedimentation tanks. A fme

screening unit was not operational during the sampling period.

The FabrevilJe WTP must meet a monthly effiuenttotal-P concentration of 1.0 mg/L. and a

mean annual concentration of 0.8 mg/L. To achieve Ibis. liquid a1um is injected mid-way

thraugh the aerated grit removal basins to effect a physico-chemical P-removal. A pre­

mixed solution of Percol 725. an anionic flocculant aid, is added to the fIow at the exit of

these basins.

Sampling at Fabreville took place from Iuly 18-21. The East interceptor, 100% of which

a1ways undergoes physico-chemical P-removal, received a flow of 15 000 m)/d during Ibis

period, at a temperature and pH of 17°C and 7.5. respectively. Alwn was dosed at 4.6

mg AlIL with a 0.2% (mlv) solution of Percol 725 to wastewater containing 2.70 mg PIL

and 86 mg TSSIL. At the lime of sampling, ferric sulfate was dosed to the sludge

reservoirs for odour control. Approximately 15 m)/d of sludge with a solids content of

28% (mlm) is produced. Out of interes!, a sample of the falter press flltrate was taken on

Iuly 19 and analyzed for soluble orthophosphates. The P concentration was < 0.05 mg/L,

a result of the inherent P-fixing ability of the chemica1 sludge. but perbaps aIso due to the

addition of fenic sulfate. Results from laboratory tests are compiled in Tables A4.l and

A4.2.

The Fabreville W1P had a total-P removal exceeding 70%, with the efDuent concentration

a1ways lower than 0.80 mgIL. ~e soluble-P perœntage removal was between 87% and

97%. The influent P was composed mainly of orthophosphates. The concentrations of

33



•

•

Chapler 4: Field Snmpllng and Data Analysls

the variables of interest were relatively constant, particularly those in the effluent,

indicating a reasonably stable treatmenL

Since soluble non-ortho-P was not found in any appreciable quantities in the influent,

adsorption of this fraction to Al(OHh was not expected to he a significant removnl

pathway at Fabreville.

Particulate-P removnl, which ranged from 25 to 65%, seemed to he the limiting factor in

achieving higher levels of total·P removnl. Non·ortho-P represented 77% of the

particulate-P in the effluenL As expected from physico-chemicnl treatment, the

concentration of particulate ortho·p was higher in the effluent than in the influenL

However, unlike other WTPs sampled, this fraction's influent concentration was relatively

high (5 to 20% of influent-P).

Soluble BOD~ removnl was significant: 54%.

The concentration of n1uminum increased across this WTP, from 0.25 mg AlIL in the

influent to 0.8 mg AlIL in the effluenL Sludge contained 4.5% Al and 2% P.

4.1.2 Montreal Urban Communlty

The Montrenl Urban Community W1P (MUC) uses primaI)' treatment consisting of

screening, grit removal, and sedimentation tanks with chemical addition.

Ferric clùoride in solution is added at the entrance to the grit removal tanks, while Percol

902, a high molecular weight anionic polymerie flocculant aid, is added at the exit of these

tanks. The MUC must respect an effluent total-P limit of 0.5 mgIL annualIy, with a

weekly maximum of 0.75 mgIL.

Samples were gathered from the MUe W1P on July 5, 6, and 8, at which lime the flow

was 2.27 Mm3/d at a temperature of 210 e and a pH of 7.3. This wastewater contained

1.90 mg PIL and 96 mg TSSIL. On the days sampled, fenic clùoride was dosed at 9.5

34



•

•

Chapter 4: Field Sampling and Data Analysis

mgIL Fe. combined with 0.48 mgIL of polymer solution. Results from laboratory tests are

compiled in Tables A4.3 and A4.4.

On July 4 and 5. a broken one·way valve in a conduit linking the South interceptor to the

Rivière des Prairies led to an increased flow and dilution of the influent This can be seen

most notably in the results of the p. BOOs. and COD tests from July 5. found in Tables

A4.3 and M,4.

The results of most analyses were relatively constant for most variables. The effluent

concentration of total-P was 0.57 mgIL. corresponding to a 70% removal. Soluble

ortho·P removal exceeded 90%. 19% apparently from adsorption of soluble non·ortho·P

to iren precipitates (eg. Fe(OHh).

The concentration of particulate ortho·p was always higher in the effluent than in the

influent, a behavioural pattern expected from this type of treatment. given incomplete

removal of precipitates. Particulate non-ortho·P removal was between 70 and 80%. This

WTP's treatment in terms of P-removal would clearly benefit from more efficient TSS and

particulate-P removals.

Nearly 2 mg FeIL of the injected coagulant was found in the effluent in combined soluble

and particulate forms. the high concentration attributed to the high ratio of Fe:P at the

addition point. This substantial dosage was. however. necessary in order to reach the

required average annual effluent concentration of 0.50 mg PIL. The sludge contained

1.8% Fe and 6,4% P.

4.1.3 Pincourt

Domestic wastewater from a population of approximately Il 000 is treated at the Pincourt

WTP in a conventional activated sludge process. The influent undergoes fine screening

following bulk screening. This stream is then combined with the mixed liquor recycle

before being fed to the three aeration basins. the effluent of which is fed to the secondary

35



•

•

Cbapter 4: Field Sampllng and Data Ana1ysls

clarifiers. The grit removal units and sand fI1ters were not in opemtion during the sampling

campaign, nor was the sludge digestor.

Pincourt's effluent-P limit is 1 mgIL. Alum is usually used for P·removal and no polymer

is used. The coagulant is added in the conduits between the aeration basins and the

secondary clarifiers. Fernc chloride trials occurred from July 5 to August 26.

Pincourt was sampied from June 28-July 1 duling operation with alum, as weil as on July

20 and 21 during the fernc chloride trials. Duling the first pcriod of sampling, the flow

was 9 300 m3/d, the temperature was 17°C and the pH was 7.5. Alum was added at

2.8 mg AlIL to wastewater containing 1.51 mg P/L and 120 mg TSS/L. During the fernc

chloride trials, the flowmte was 5 800 m3/d, to which 4.65 mg FeIL was added. Results

from labomtory tests are compiled in Tables A4.5 and A4.6.

The abnormal results of July 21 with respect to P, COD, TSS and VSS are likely due to

the fact that ail samples gathered on that day were gmb samples since the composite

samplers were not functioning properly. The samples were gathered during mid-moming,

at which lime the wastewater is more concentrated. It should aIso be noted that it mined

on June 27-28, which explains the significantly higher flowmtes during this sampling

period.

The total-P concentration in the effiuent was 0.18 mgIL, representing a removal of 90%.

Soluble-P was always removed in excess of 95%, while the removal of the soluble non­

ortho-P fraction was nearly 100%. Even though the influent concentration of the soluble

non·ortho-P was not always significant (0.10 to 0.50 mgIL P), it seems that adsorption to

mixed liquor biomass is an apparent advantage of the activated sludge treatrnent process,

also observed by de Haas and Greben (1991).

Particulate-P had a removal of 80%, 10wer than that of the soluble·P fraction, and

accounted for 65 to 80% of the effiœnt total-P. The concentration of particulate ortbo-P

36



•

•

Chapter 4: Field Sampllng and Data Analysls

was slightly higher in the effluent than in the influent, a result of incomplete chemical solids

removal.

EBPR was observed at this WTP even though there were no intended anoxic or anaerobic

zones in the aeration tanks. MLVSS contained 0.27% g poly·P/g VSS.

The removals of 8005 and TSS were 93% and 88%, respectively. Laboratory tests

indicaled that the sludge contained 3.5% P and 4.5% AI. Chemical addition did not

necessarily raise the concentration of mela1s in the effluent since half of these samples

contained Jess aluminum than the influent

4.1.4 Vlctorlaville

This WTP treats the wastewater of approximately 39 000 people from the municipalities of

Victoriaville, Arthabasca and Ste·Victoire using a conventional activated sludge process.

Approximately 50% of the flowrale to this WTP is from a margarineledible oil plant, with

lower f10ws coming from a coffm facoory and a textile milI.

Following screening, the influent is fed in paral1el into four 3 500 m3 rectangular aeration

tanks. ACter secondary clarification in four paral1el 690 m3 rectangular tanks, the

wastewater is directed to eight sand ffilers before being discharged.

Vicooriaville must meet an effluent IOtaI-P concentration of 1.0 mgIL between May and

November. A 12% solution of ferric sulfate is added al the exil of the aeration tanks 10

effecl this P·removal.

Samples were gathered from Vicooriaville on July 5, 6 and 8. Ouring this period, the

flowrate was 35 000 m3/d al 16°C and a pH of 7.3. Ferric sulfate was dosed at

3.5 mg FeIL 10 wastewaler containing 3.36 mg PIL and 95 mg TSSIL. Results from

laboralOry tests are compiled in Tables A4.7 and A4.8.

The concentration of 10taI-P in the effiuent was 0.36 mgIL, corresponding to a removal of

90%. The percentage removal of soluble ortho-P was OII1y 80%, this low removal no

37



•

•

Cbapter 4: Field Sampllng and Daia Analysb

doubt a result of the low Fe:P ratio (0.6); similarly, onIy 85% of the soluble·P fraction was

removed. As observed at Pincourt, the removal of soluble non·ortho-P was nearly 100%.

The sand fùters following secondary clarification lead 10 a 95% removal of particulate-P.

EBPR was present at this WTP even though there were no intended anoxic or anaerobic

zones in the aeration tanks. MLVSS contained 0.37% g poly-P/g VSS.

The effluent concentration of iron was less than 0.04 mg FeIL and the sludge contained

4.3% Fe and 3.5% P.

4.1.5 St.Jean Baptiste

The St-Jean Baptiste WTP uses two oxidation ditches (l 000 mJeach) operating in parallel

to treat municipal wastewater from a community of approximately 2 250 people as weil as

the effluent from a pouilly slaughter house. The two secondary clarifiers are each 350 mJ

in volume.

The influent is fed to the oxidation ditches following screening and grit removal. In order

to meet the effluent limit of 1.0 mgIL P between May and November, liquid alum is added

at the exit of the oxidation ditches.

Sampling occurred at this WTP from June 28-July 1. The flow at this time was 2 500 mJ/d

at a temperature and pH of 17°C and 7.2, respectively. A1uro was dosed at 5.1 mg AlIL to

wastewater containing 9.12 mg PIL and 266 mg TSSIL. Results from laboratory tests are

compiled in Tables A4.9 and A4.l0.

Severa! process anomalies occurred during the sampling campaign. Rain on June 27 and

28 led to an increase in the WTP's flow from 1850 mJ/d to the measured 2 SOO mJ/d.

Process conduits were washed with a bleach solution on June 27 which rnay have \ead to

lower treatment efficiency the following day. An aerator was not functioning on June 27

and 28. Lastly, the slaughter-house was closed on July 1 for the Canada Day national

holiday, evident from the decreased concentrations of severa! parameters that day.

38



•

•

Chapter 4: Field Sampling and Daia Aua1ysis

The concentration of total·P in the effluent was 0.57 mgIL, representing a removal of

94%. Soluble·P had a removal of 96% while particulate-P and ortho-P (both soluble and

particulate fonns) had removals of 96% and 88%, respectively. The apparent adsorption

of soluble non-ortho·P onto metal hydroxide precipitates (approximately 90% removal)

was observed at St-Jean Baptiste as weil.

The concentrations of BOO" COD and TSS were almost halved after the slaughter house

was c1osed, while the P-concentration decreased by only 10%. The concentration of AI in

the effluent (0.62 mgIL) was lower than that in the influent (5.1 mgIL), although the

mechanisms of this high removal efficiency are unknown. The ratio of AJ:P was 0.6. The

sludge contained 5.6% AI and 3.6% P.

4.1.6 Marlevllle

The Marieville WTP treats the wastewater from approximately 5 000 people with two

oxidation ditehes operating in paralleI. As weil. this WTP receives the effluent from bath a

cheese and a glue factory. The wastewater is directed to the two aeration basin/clarifier

units following screening and grit removal.

This WTP must meet an effluent·P concentration of 1 mgIL between May and Novë'imler.

EBPR is the principal method used at this WTP. Feeric sulfate is added as needed if the

operators feel they will exceed their effluent requirements.

During the July 12, 13, and 15 sampling, this WTP received a flow of 3 800 m3/d at a

temperature and pH of 22°C and 7.5, respectively. On July 15, 14.7 mg FeIL was dosed.

The influent contained 4.6 mg PIL and 125 mg TSSIL. Results from laboratory tests are

compiled in Tables A4.11 and A4.12.

On July 5, the contents (scum, solids, etc.) of the secondary clarifiers were completely

recycled into the aeration tanks as part of the regular plant maintenance. This significantly

increased the FIM loading to the aeration tanks and created localized anearobic zones.

39



•

•

Chapter 4: Field Sampling and Oalll Analysls

The quality of the treatment could therefore have deteriorated for a certain time foUowing

this recycle.

The effluent total-P concentration was 0,20 mgIL, corresponding to u removal of 96%.

This was through EBPR and other mechanisms, since ferric sulfate was only dosed for 18

hours on the last day of sampling. MLVSS contained 0.16% g poly-P/g VSS, Removals

of most P-fractions approached 100%. The poor %-removals of ortho-P were due to the

low influent concentration of this fraction,

TSS and BOD, had removaIs of 92% and 96% and effluent concentrations of 9 and 5

mgIL. respectively.

During normal operation. iron concentrations were lower in the effluent than in the

influent When ferric sulfate was added. the iron concentration in the effluent rose from

0.35 to 1.21 mg FeIL. Sludge contained 6.5% Fe and 2,5% P, which suggest that iron is

dosed on a more regular basis,

4.1.7 Châteauguay

The Châteauguay WTP operates twelve bioftlters to treat the domestic waslewaler from a

population of approxirnately 45 000.

ACter sereening. the wastewater passes through two parallel grit removal tanks and is

directed to three parallel prirnary clarifiees, each with a volume of 945 m3
• The fine

sereens following the decanters were not in operation during the sampling. Treatment

continues with the biofiltration step, the numller of units in operation depending upon the

flowrate. Each ftIter bas a surface area of 49 m2 and is 2 m deep. The theoretical solids

retention capacity before washing is 2.5 kg TSSlm3 of ftIter bed. When backwashed. the

biological sludge is recycled to the bead of the treatment train before grit removal. Fllter

effluent undergoes ultraviolet disinfection before discharge. Sludge undergoes two-stage

anaerobic digestion before dewatering and disposai.

40



•

•

Chapter 4: Field Sampllnl\ and Data Analysls

Châteauguay may not excced 1 mgIL tolal-P in its effluent, and therefore doses a standard

liquid alum solution in a rapid mixing unit upstrearn from the primary clariliers.

During the July 18-21 sampling dates, the Iiowrate was 34 100 ml/d at a temperature and

pH of 18°C and 7.5. respcctively. An alum dose of 2.5 mg AIIL was added to wastewater

conlaining 1.8 mg P/L and 60 mg TSS/L. P and TSS concentrations at the chemical

addition point were actually much higher than t!Je~ values bccause of the recycled

bioliltration sludge. Results from laboratory tests are compiled in Tables A4.l3 and

A4.14.

The daily effluent tolal-P concentration at this WTP never exceeded 0.60 mgIL,

representing a removal of 70%. P-disUibutions were relatively constant over the sampling

dates. Due to its dilute nature, this wastewater is particularly weil suited for treatment by

pre-precipitation and bioliltration.

The relatively low ratio of Al:P (approximately 1.0), as weil as possibly puur primary

clarifier performance, could explain the poor removals of both soluble and particulate-P

{approximately 70%J. As at other biologica1 WTPs, the 83% removal of soluble non­

ortho-P was significanL

Both TSS and BOOs removals were approximately 80%. The concentration of Al in the

effiuent was less than 0.2 mgIL, while the s1udge contained 4.0% Al and 3.2% P.

4.1.8 Rigaud

Three aerated lagoons in series treat the wastewater from Rigaud. a municipality with a

population of approximately 2 400. The WTP also treats the effluent from a neighbouring

food processing plant and the Federal Customs and Excise training facility. Eacb lagoon is

33 Cl wide, 137 m long and 3 m dcep, designed to treat a f10wrate of 2 000 ml/d. The

retention lime for each lagoon is approximately 10 days.

41



•

•

Chapter 4: Reid Sarnpllng and Daia Annlysls

Arter screening, the influent is fed to the lagoons. The flrsttwo lagoons are aersted. The

fust haIf of the third lagoon is aerated intelmittently, the second haIf bchaving as a

sedimentation basin. The WTP had operated for live years as of the summer of 1994; in

1993 the sludge depths in the fust and second lagoons were 0.3 and 0.2 m, respectively.

The 0rerator had noticed no subsequent increase in sludge depth.

The Rigaud WTP must meet an effluent limit of 1 mgIL total-P between May and

Novembcr. In order to meet this limi!, fenic sulfate is added in the conduit bctwccn the

second and third lagoons. Alum was used during the fltSt year of operation.

Samples were gathered from July 25-27 and again on Octobcr 25 and 26. ln July the

flowrate was 1600 m3/d at a temperature and pH of 20°C (10°C in Octobcr) and 7.6,

respectively. During the two sarnpling periods, a fenic sulfate dose of 5.3 mg FeIL was

added to wastewater containing 4.4 mg PIL and 140 mg TSSIL. Results from laboratory

tests are compiled in Tables A4.15 and A4.l6.

The laboratory results from the July and Octobcr influent sarnples varied considerably,

both irom one period to the nex!, and within each sampling period. Long retention limes

in aersted lagoons explains this bchaviour, due to the lag lime bctween the influent and the

effluenL The concentrations and P-distributions at the point of dosage and in the effluent

were much more constanL Rigaud is fed by severa! pumping stations that are flow­

activated and as such, the wastewater reaching the WTP can have widely varying

characteristies. In July the effluent total-P concentration was 0.65 mg/L, whiJe in Octobcr

it w~,· . c; mgIL. In genera!, 20% of the soluble-P and 50% of the particulate-P were

remo\' "; :a the fICSt two lagoons.

Even though the Fe:P ratio was low (0.9), the perccntage removal of soluble ortho·p

resulting from chemical addition was 90%. During the July sarnpling. soluble non-ortho-P

compriscd 2% of the influent total·P. whiJe in Octobcr this value was 19%. It is possible

that temperatures affect not only the treatment efficiency but the P-distributions in the

42



•

•

Cbapler 4: Field Sampllng and Data Analysls

influent 5easonal aclivity at the food processing plant might a1so affect influent-P

concentrations and distribu.ions.

The percentage removal of particulate-P varied between 62% and 88% in July. and 0 and

52% in October. This significant decrease can be explained by the lower temperatures in

October. BOOs and TSS removals a1so decreased with temperature, while the iron

concentrations in the effluent rcmained constant This suggests that temperature

fluctuations. within operating ranges. affect biological activity or TSS and particulate-P

rcmoval more than it does chemical precipitation and sedimentation.

Iron in the effluent (1.9 mg FeIL) is likely in the forro of FeP04 since Fe:P ratios are

relalively low. As well, the effluent VSS is presumably resuspended biomass because

aerators at the head of the last lagoon impede sedimentation of solids of low specific

gravity. The effluent TSS and VSS concentrations were higher in October than in July.

The treatrnent efliciency in terms of P-removal would likely have increased significantly

using flow- or load-controlled dosing and/or with improved solids removal.

4.1.9 St.Georges

St-Georges is one of two WfPs in Québec using the sequencing bateh reactor (SBR)

treatrnent process. This WfP receives the wastewater from a population of approximately

19 000 and the effluent from a textile milL

The influent undergoes screening and grit removal and is then fed alternately to one of

three SBRs. each with a volume of 6 430 mJ
• An aerated mixing stage follows the filling

stage, followed by an unaerated (anoxiclanaerobic) mixing stage, and finalIy a

sedimentation stage.

The WfP's effluent-P limit of 1 mgIL totaI-P is achieved mainly through EBPR with no

chemical products being added at the WfP. Alum sludge is. however, pumped into the

sewer network from the municipal water purification plant

43



•

•

Chapler 4: Field Sampllng and Data Analysls

Samples were gathered from this WTP on July II, 13 and 15, during which time the

nowrate was 14400 ml/d, at a temperature and pH of 17°C and 7.3, rcspectively. The

wastewater contained 2.1 mg P/L and 110 mg TSS/L. A power failure on July 9 and 10

could have affected the microbial population and in tum the effluent quality in the days

that followed. Results from laboratory tests are compiled in Tables A4.l7 and A4.18.

Since many of the variables of interest in the analyses had relatively small influent

concentrations, the percentage removals may seem low. The effiuellt total-P concentration

was 0.63 mg/L, corresponding to a 70% removal. The influent-P was composed of 43%

soluble-P and this fraction's removal varied between 66% and 93%. There was no

apparent relationship between the soluble-P removal and that of particulate-P, this latter

being between 53% and 88%.

Particulate onho-P represented 19%-46% of the influent-P, a result no doubt of the alum

sludge in the wastewater, and had removals of between 38% and 95%. Paniculate-P in

general was reduced by 66%. Due to alum sludge, the concentration of particulate ortho­

P in the influent was high; this WTP's influent-P contained the highest percentage of

particulate ortho-P of aIl the plants sampled. Although the daily values varied widely, the